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For Question,

Please Contact with WSCT

6.5. Conducted Band Edge and Spurious Emission Measurement wwwsctcedcom

6.5.1. Test Specification

Test Requirement: FCC Partl5 C Section 15.247 (d)

Test Method: KDB558074

In any 100 kHz bandwidth outside of the authorized
frequency band, the emissions which fall in the
non-restricted bands shall be attenuated at least 20 dB /
30dB relative to the maximum PSD level in 100 kHz by
RF conducted measurement and radiated emissions
which fall in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission
limits specified in Section 15.209(a).

Limit:

Test Setup:

Spectrum Analyzer EUT

Test Mode: Transmitting mode with modulation

1. The testing follows FCC KDB Publication No. 558074
D01 DTS Meas. Guidance v04.

2. The RF output of EUT was connected to the spectrum
analyzer by RF cable and attenuator. The path loss
was compensated to the results for each
measurement.

3. Set to the maximum power setting and enable the
EUT transmit continuously.

4. Unwanted Emissions measured in any 100 kHz
bandwidth outside of the authorized frequency band

Test Procedure: shall be attenuated by at least 20 dB relative to the
maximum in-band peak PSD level in 100 kHz when
maximum peak conducted output power procedure is
used. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over
a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB per
15.247(d).

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded
against the limit line in the operating frequency band.

Test Result: PASS
A
/S \
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For Question

Please Contact with WSCT
Band Edge NVLT g 2412MHz Ref

www.wscl-Cerl.com

Speciru lyzer 1
Swept SA

KEYSIGHT |nput RF Input Z. 500 #Aften: 30 dB PNC: Fast {#Awg Type: Power (RMS
RL R » b Com CCorr

Gate: Off {AvalHald: 100/100
Ereq Ref Inl {S) IF Gain_ Low !

| Trig: Free Run
SigTrack OF |

5 4 74
Ref Lvl Offset 4,20 dB Mkr1 2,410 71 GHz
Ref Level 20.00 dBm

A
#Video BW 300 kHz

Span 30.00 MHz
Sweep 2.93 ms (1001 pts)

Speciru lyzer 1
Swept SA
KEYSIGHT |nput RF Input Z. 500 #Aften: 30 dB PNC: Fast {#Avg Type: Power {RM‘&[ )
RL —— i ng. DG Com CCorm Gale; Off |AvalHold: 1
Freq Ref Inl {S)

IF Gain: Low Trig: Fres Ran
SigTrack OF |

1 Spectrum Ref Lyl Offset 4.20 dB Mkr1 2.414 5 GHz
Scale/Div 10 dB Ref Level 20.00 dBm -11.66 dBm

—— 7

|

Istart 232700 GHz
(#Res BW 100 kHz

Stop 242700 GHz
Sweep 9.60 ms (1001

Function Function Width Function Value

Mar 03, 2024
3:18:23 PM
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b
Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil Certiicate #5768.01 ¢ or Guestion

Please Contact with WSCT
www.wscl-Cert.com

Band Edge NVLT g 2462MHz Ref

Inpul Z. 50 0 #Atten: 30 dB IPNG: Fast %Awg Type: Power (RMS[ )
Com CCorm Gale; Off 1Avg|Hald: 1007100
Freq Ref Inl {S) IF Gain: Low |Trig: Fres Run
Sy Track: OF
2 4 59
Ref Lvl Offset 4.28 dB Mkr1 2.469 53 GHz

Ref Level 20.00 dBm -10.42 dBm

A 1
#Video BW 300 kHz Span 30.00 MHz
s (1001 pis)

Inpat Z: 500 #Atten: 30 dB ‘PNC: Fast g Type: Power {RM‘&[ )
Com CCorm Gale; Off 1Avg|Hald: 1007100
Freq Ref Inl {S) [F Gain: Low |Trig: Fres Run

Sig Track OFF |

Ref Lvi Ofiset 4.28 dB
Ref Level 20.00 dBm
Salmi I e e

[start 244700 GHz ) #Video BW 300 kHz Stop 254700 GHz
[#Res BW 100 kHz Sweep 9.60 ms (1001

| 5 Marker Tabla
Function Function Width Function Value
13 dBm
-56.39 dBm
-48.32 dBm

Mar 03, 2024
3:21:34 PM
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[ACCREDITED)
Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil

Certificate ¥5768.01
For Question

Please Contact with WSCT
Band Edge NVLT n20 2412MHz Ref

www.wscl-Cerl.com
Speciu lyzer 1
Swept SA
KEYSIGHT |nput RF Inpuat Z: 50 0 ‘#Atten: 30 dB PNC: Fast 1#Awg Type: Power (RMS!
RL R o o9 Com CCorr

Gate: Off {AvalHald: 100/100
Ereq Ref Inl {S) IF Gain_ Low !

| Trig: Free Run
SigTrack OF |
1 Spectrum

2 AT
Ref Lvl Offset 4.20 dB Mkr1 2.417 01 GHz
Scale/Div 10 dB Ref Level 20.00 dBm

A
#Video BW 300 kHz

Span 30.00 MHz
Sweep 2.93 ms (1001 pis)

Speciru lyzer 1
Swept SA
KEYSIGHT |nput RF Input Z. 500 #Aften: 30 dB PNC: Fast {#Avg Type: Power {RM‘&[ )
RL e i ng. DG Com GCom Gate: Off |Ava[Hold: 1007100
Freq Ref Inl {S)

IF Gain: Low Trig- Free Run
SigTrack OF |

1 Spectrum

Ref Lvi Offset 4.20 dB
Scale/Div 10 dB Ref Level 20.00 dBm

|

—'—___1___ o

bt ot v bl

| Start 2.32700 GHz
[#tRes BW 100 kHz

Stop 242700 GHz
Sweep 9.60 ms (1001

Function Function Width Function Value
-40.20 dBm

-40.20 dBm
-37.76 dBm

Mar 03, 2024
3: PM
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[ACCREDITED)
Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil

Certificate ¥5768.01
For Question

Please Contact with WSCT
Band Edge NVLT n20 2462MHz Ref

www.wscl-Cerl.com
Speciu lyzer 1
Swept SA
KEYSIGHT |nput RF Inpuat Z: 50 0 ‘#Atten: 30 dB PNC: Fast 1#Awg Type: Power (RMS!
RL R o o9 Com CCorr

Gate: Off {AvalHald: 100/100
Ereq Ref Inl {S) IF Gain_ Low !

| Trig: Free Run
SigTrack OF |
1 Spectrum

Ref Lvi Ofiset 4.28 dB
Scale/Div 10 dB Ref Level 20.00 dBm

A
#Video BW 300 kHz

Span 30.00 MHz
Sweep 2.93 ms (1001 pis)

Speciru lyzer 1
Swept SA
KEYSIGHT |nput RF Input Z. 500 #Aften: 30 dB PNC: Fast {#Avg Type: Power {RM‘&[ )
RL e i ng. DG Com GCom Gate: Off |Ava[Hold: 1007100
Freq Ref Inl {S)

IF Gain: Low Trig- Free Run
SigTrack OF |

1 Spectrum

Ref Lvi Ofiset 4.28 dB
Scale/Div 10 dB Ref Level 20.00 dBm

|

—!—_2_ i

| Start 2.44700 GHz
[#tRes BW 100 kHz

Stop 254700 GHz
Sweep 9.60 ms (1001

Function Function Width Function Value

Mar 03, 2024
g-) (Q - ? Mlar
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[5] %
For Question
Please Contact with WSCT
www.wscl-Cert.com

Certificate ¥5768.01

Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil

Band Edge NVLT n40 2422MHz Ref

Inpat Z: 500
Com CCorr
Freq Ref Inl (S)

#Aften: 30 dB PNC: Fast
Gate: Off
IF Gain: Low

Sag Track: OFF

g Type: Power {RM{ )
{AvalHald: 100/100
|Trig: Fres Run

419 48 GHz
-14.89 dBm

Ref Lvi Offset 4.20 dB
Ref Level 20.00 dBm

A
#Video BW 300 kHz

Span 60.00 MHz
Sweep 5.80 ms (1001 pts)

Inpat Z: 500
Com CCorr
Freq Ref Inl (S)

#Aften: 30 dB PNC: Fast
Gate: Off
IF Gain: Low

Sig Track: O

g Type: Power {RM‘&[ )
g Hold: 100100
|Trig: Fres Run

Ref Lvi Offset 4.20 dB

Mkr1 2.419 5 GHz

Ref Level 20.00 dBm -14.48 dBm
sl —

start 235200 GHz
(#Res BW 100 kHz

| 5 Marker Tabla

Stop 245200 GHz
Sweep 9.60 ms (1001

Function Function Width Function Value

47,50 dBm
4369 dBm

Mar 03, 2024
PM
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Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil

[ACCREDITED)

Certificate ¥5768.01

Band Edge NVLT n40 2452MHz Ref
St A
KEYSIGHT _|r?put RF g:ln -:Zc ;..:Jr a #Atten: 30 dB PN Fast

g Type: Power {RM{ )
|Ava[Hold: 1000100
|Trig: Fres Run

Gate: Off
[F Gain: Low
Sig Track: Of

Freqg Ref Inl {S)
Ref Lvi Ofiset 4.27 dB

Ref Level 20.00 dBm

A
#Video BW 300 kHz

SweptSA
KEYSIGHT Input

Inpat Z: 500
Com CCorr
Freq Ref Inl {S)

#Aften: 30 dB PNC: Fast
Gate: Off
SR IF Gain Low

Sig Track: ORF

g Type: Power {RM{ )
|Ava[Hold: 1000100
|Trig: Fres Run

Ref Lvi Offset 4.27 dB
Scale/Div 10 dB

Ref Level 20.00 dBm

start 242200 GHz

[#tRes BW 100 kHz

Function Function Width

Mar 03, 2024
3:31:23 PM

Ao AT
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< ‘\\
A \\
WSLT|RF)
3 |
>/
> /
,'/

Page 78 of 109

Mkr1 2.468 2 GHz

-16.15 dBm
—_

Sweep 9.60 ms (1001

Function Value

Mkr1 2.469 52 GHz
-15.53 dBm

Span 60.00 MHz
Sweep 5.80 ms (1001 pts)

Stop 252200 GHz

For Question
Please Contact with WSCT

www.wscl-Cerl.com



\“w

World Standardization Certification & T

esting Group (Shenzhen) Co.,Ltd

peil

Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil

" ilac-MRA

[ACCREDITED)

Certificate ¥5768.01

Speciry Iyzer 1

Swept SA

KEYSIGHT !nput RF Input Z: 50 0 ‘#Alten: 30 dB IPNC: Fast
RL e it oo Com GCom

Gate: Off

\AwvgIHa
Freqg Ref Inl {S)

! 1000100
IF Gain: Low i

| Trig: Free Run
SigTrack OF |
1 Spectrum

Ref Lvi Offset 4.20 dB
Scale/Div 10 dB Ref Level 20.00 dBm

A
#Video BW 300 kHz

Specirum Analyzer 1
KEYSIGHT lput RF
gl e bdise LG

Inpat Z: 500
Com CCorr
Freq Ref Inl {S)

‘BAlten: 30 dB PNC: Fast g Type: Power {RM"&[ )
Gale: Off |AvalHold: 1000100
IF Gain: Low [Tnig: Free Run
SigTrack OF |
1 Spectrum Ref Lvi Offset 4.20 dB
Scale/Div 10 dB Ref Level 20.00 dBm

|

| Start 2.32700 GHz
[#tRes BW 100 kHz

Function Function Width

Mar 03, 2024
S ?'sE

3 PM

S TR
v‘\\‘t
2\
WSLT|F)
¢
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Band Edge NVLT ax20 2412MHz Ref

g Type: Power{RM{ )

|

Mkr1 2.413 26 GHz

Span 30.00 MHz
Sweep 2.93 ms (1001 pis)

Mkr1 2.419 5 GHz
-19_.?1 dBm

Stop 242700 GHz
Sweep 9.60 ms (1001

Function Value

For Question
Please Contact with WSCT
www.wsct-Cert.com
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[ACCREDITED)
Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil

Certificate ¥5768.01
For Question

Please Contact with WSCT
Band Edge NVLT ax20 2462MHz Ref

www.wscl-Cerl.com
Speciry Iyzer 1
Swept SA
KEYSIGHT Input: RF Input Z: 50 O #Atten: 30 dB

IPNG: Fast Ava Type: Power(RMs[ )
RL i oo Com GCorr

Gate: Off {AvalHald: 100/100
Ereq Ref Inl {S) IF Gain_ Low !

| Trig: Free Run
SigTrack OF |

1 Spectrum T —— Mkr1 2.467 01 GHz

Scale/Div 10 dB Ref Level 20.00 dBm -10.21 dBm

A
#Video BW 300 kHz

Span 30.00 MHz
Sweep 2.93 ms (1001 pts)

Speciru lyzer 1
Swept SA
KEYSIGHT |nput RF Input Z. 500 #Aften: 30 dB PNC: Fast {#Avg Type: Power {RM‘&[ )
RL e i ng. DG Com GCom Gate: Off |Ava[Hold: 1007100
Freq Ref Inl {S)

IF Gain: Low Trig- Free Run
SigTrack OF |

1 Spectrum

Ref Lvi Ofiset 4.28 dB
Scale/Div 10 dB Ref Level 20.00 dBm

|

|h_-)-_|.u-J_-‘.'J..—th1
| Start 2.44700 GHz
[#tRes BW 100 kHz

Stop 254700 GHz
Sweep 9.60 ms (1001

Function Function Width Function Value
.78 dBm

-58.88 dBm
-47.35 dBm

Mar 03, 2024
S ?'s
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World Standardization Certification & Testing Group (Shenzhen) Co.,Ltd. ItaC—MRA
b
Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil Certiicate #5768.01 ¢ or Guestion

Please Contact with WSCT
www.wscl-Cert.com

Band Edge NVLT ax40 2422MHz Ref

Inpat Z: 500 #Atten: 30 dB ‘PNC: Fast g Type: Power {Rmﬂ 9
Com GCom Gate: Off \AwgHold: 1000100 g
Freq Ref Inl {S) [F Gain: Low |Trig: Fres Run

Sy Track: OF

M

Ref Lvl Offset 4.20 dB Mkr1 2.419 48 GHz
Ref Level 20.00 dBm -14.79 dBm

A 1
#Video BW 300 kHz Span 60.00 MHz
Sweep 5.80 ms (1001 pts)

Inpat Z: 500 #Atten: 30 dB ‘PNC: Fast vy Type: Power (RMS
Com CCorm Gale; Off \AwgHold: 1000100
Freq Ref Inl {S) [F Gain: Low |Trig: Fres Run

Sag Track: OF

Ref Lvi Offset 4.20 dB
Ref Level 20.00 dBm

start 235200 GHz ) #Video BW 300 kHz Stop 2.45200 GHz
[#Res BW 100 kHz Sweep 9.60 ms (1001

Function Function Width Function Value

iBm
2400 0 GH, -46.80 dBm
2396 3 GHz -42.50 dBm

Mar 03, 2024
3:37:40 PM
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[ACCREDITED)
Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil

Certificate ¥5768.01
For Question

Please Contact with WSCT
Band Edge NVLT ax40 2452MHz Ref

www.wscl-Cert. com
Speciry Iyzer 1
Swept SA
KEYSIGHT !nput RF Inpul Z. 50 0 #Atten: 30 dB IPNC: Fast %Awg Type: Power (RMS[ )
RL i G 5 Com CCorm Gale; Off |Ava[Hold: 1007100
g Freq Ref- Int (S)

IF Gain: Low Trig- Free Run
SigTrack OF |

Ref Lvi Offset 4.27 dB Mkri1 2.468 26 GHz
Ref Level 20.00 dBm -15.56 dBm

ot

1 A
Center 2.45200 GHz #Video BW 300 kHz
j#Res BW 100 kHz

Span 60.00 MHz
Sweep 5.80 ms (1001 pts)

Speciru lyzer 1
Swept SA
KEYSIGHT |nput RF Input Z. 500 #Aften: 30 dB PNC: Fast {#Avg Type: Power {RM‘&[ )
RL —— i ng. DG Com CCorm Gale; Off |AvalHold: 1
Freq Ref Inl {S)

IF Gain: Low Trig: Fres Ran
SigTrack OF |

1 Spectrum

Ref Lvi Offset 4.27 dB
Scale/Div 10 dB Ref Level 20.00 dBm

I | [ | P (A P
4

Frimrmpiapormpdbereelond it

start 242200 GHz
(#Res BW 100 kHz

Stop 252200 GHz
Sweep 9.60 ms (1001

Function Function Width Function Value

Mar 03, 2024
3:40:53 PM
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EIAE:
Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil Certficate ¥5768.01 kor Question
Conducted RF Spurious Emission ooy s
Test Graphs
Tx. Spurious NVLT b 2412MHz Ref

Inpat Z: 500 #Atten: 30 dB ‘PNC: Fast 4wy Type: Power (RMS
Com GCom Gate: Off \AvglHold: 1007100
Freq Ref Inl {S) [F Gain: Low |Trig: Fres Run
Sag Track: OF
" A- 2
Ref Lvl Offset 4.20 dE Mkr1 2.411 003 GHz

Ref Level 20.00 dBm -7.59 dBm

A ]
#Video BW 300 kHz Span 30.00 MHz
Sweep 4.00 ms (30001 pts)

.

Inpat Z: 500 #atten: 30 dB PNC: Fast 1#Avg Type: Power l:RMﬂ /)
Com CCom Gate: Off \AvalHald: 10110
Freq Ref Inl {S) IF Gain: Low (Tnig: Free Run

Sag Track: OF

Ref Lvi Offset 4.20 dB
Ref Level 20.00 dBm

| start 30 MHz
[#tRes BW 100 kHz

Function Function Width unction Value

Mar 03, 2024
3:14:26 PM

P AT
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World Standardization Certification & Testing Group (Shenzhen) Co.,Ltd. ItaC—MRA
b
Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil Certiicate #5768.01 ¢ or Guestion

Please Contact with WSCT
www.wscl-Cert.com

TX. Spurious NVLT b 2437MHz Ref

Inpat Z: 500 #Atten: 30 dB ‘PNC: Fast vy Type: Power (RMS
Com CCorm Gale; Off \AwgHold: 1000100
Freq Ref Inl {S) [F Gain: Low |Trig: Fres Run
Sy Track: OF
Mk 7 435 .
Ref Lvl Offset 4.22 dE Mkr1 2.435 514 GHz

Ref Level 20.00 dBm 2.91 dBm

i X
PIOLTIR R LTS FET

A ]
#Video BW 300 kHz Span 30.00 MHz
Sweep 4.00 ms (30001 pts)

Inpat Z: 500 #Atten: 30 dB ‘PNC: Fast vy Type: Power l:RM{ )
g DG Com CCom Gate: Off \PwvgHold: 10/10
Freq Ref Inl {S) [F Gain: Low |Trig: Fres Run
Sag Track: OF
2 413
Ref Lvl Offset 4.22 dB Mkr1 2.436 1 GHz
Ref Level 20.00 dBm

[ start 30 MHz ' ) #Video BW 300 kHz
(#Res BW 100 kHz

| 5 Marker Tabla
Function Function Width Function Value

m

Mar 03, 2024
3:16:50 PM
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World Standardization Certification & Testing Group (Shenzhen) Co.,Ltd. ItaC—MRA
b
Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil Certiicate #5768.01 ¢ or Guestion

Please Contact with WSCT
www.wscl-Cert.com

TX. Spurious NVLT b 2462MHz Ref

Inpat Z: 500 #Atten: 30 dB ‘PNC: Fast g Type: Power {RM{ )
Com CCorm Gale; Off 1Avg|Hald: 1007100
Freq Ref Inl {S) IF Gain: Low |Trig: Fres Run

Sy Track: OF

Ref Lvl Offset 4.28 dB Mkr1 2.464 50;3 GHz
Ref Level 20.00 dBm .16 dBm

A ]
#Video BW 300 kHz Span 30.00 MHz
Sweep 4.00 ms (30001 pts)

Input Z: 500 ‘BAlten: 30 dB PNC: Fast Ay Type: Power |;RM~';|: )
Com GCorr Gate: Off \AvalHald: 10110
Freq Ref Inli(S) |F-Gain: Low |Trig: Fres Run

Sig Track OFF |

Ref Lvl Offset 4.28 dB Mkr1 2.462 6 GHz

Ref Level 20.00 dBm -6.21 dBm
sl ——

| start 30 MHz
[#tRes BW 100 kHz

Function Function Width Function Value

Mar 03, 2024
3:17:30 PM
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World Standardization Certification & Testing Group (Shenzhen) Co.,Ltd.

EIAE:

Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil Certiicate #5768.01 ¢ or Guestion

Please Contact with WSCT
www.wscl-Cerl.com

Inpat Z: 500 #Atten: 30 dB ‘PNC: Fast vy Type: Power (RMS
g. DC Com GCom Gate: Off \AwgHold: 1000100
Freq Ref Inl {S) [F Gain: Low |Trig: Fres Run
Sy Track: OF
Mk 9 ]
Ref Lvl Offset 4.20 dE Mkr1 2.410 736 GHz

Ref Level 20.00 dBm -11.76 dBm

e
mh'*-f’d""l1'#41*'&'1\‘~.*"-‘~5\é.~":!p¥':."w i
Bt ),

A ]
#Video BW 300 kHz Span 30.00 MHz
a Sweep 4.00 ms (30001 pts)

® 0
bR
i g
m=
HLY
- B
a2
ON
;8

[}
[

~N

Inpat Z: 500 #Atten: 30 dB ‘PNC: Fast vy Type: Power l:RM{ )
g DG Com CCom Gate: Off \PwvgHold: 10/10
Freq Ref Inl {S) [F Gain: Low |Trig: Fres Run
Sag Track: OF

Ref Lvi Offset 4.20 dB

| start 30 MHz
[#tRes BW 100 kHz

| 5 Marker Tabla

Function Function Width Function Value

-53.24 dBm

Mar 03, 2024
3:19:02 PM
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World Standardization Certification & Testing Group (Shenzhen) Co.,Ltd. ItaC—MRA
b
Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil Certiicate #5768.01 ¢ or Guestion

Please Contact with WSCT
www.wscl-Cert.com

TX. Spurious NVLT g 2437MHz Ref

Inpat Z: 500 #Atten: 30 dB ‘PNC: Fast vy Type: Power (RMS
g DG Com CCom Gate: Off |Ava[Hold: 1007100
Freq Ref Inl {S) [F Gain: Low |Trig: Fres Run
Sy Track: OF

Ref Lvl Offset 4.22 dE Mkr1 2.435_?4? GHz
Ref Level 20.00 dBm -15.29 dBm

1

A ]
#Video BW 300 kHz Span 30.00 MHz
Sweep 4.00 ms (30001 pts)

.

Inpat Z: 500 #Atten: 30 dB ‘PNC: Fast vy Type: Power l:RM{ )
g. DC Com CCom Gate: Off \PwvgHold: 10/10
Freq Ref Inl {S) [F Gain: Low |Trig: Fres Run
Sag Track: OF
Ref Lvl Offset 4.22 dB Mkri 2.435 2 GHz
Ref Level 20.00 dBm

| start 30 MHz
[#tRes BW 100 kHz

Function Function Width Function Value
m
-51.85 dBm

-51.74 dBm
-52.84 dBm

Mar 03, 2024
3:20:42 PM
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World Standardization Certification & Testing Group (Shenzhen) Co.,Ltd.

EIAE:

Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil Certiicate #5768.01 ¢ or Guestion

Please Contact with WSCT
www.wscl-Cerl.com

Inpat Z: 500 #Atten: 30 dB ‘PNC: Fast vy Type: Power (RMS
Com CCorm Gale; Off \AwgHold: 1000100
Freq Ref Inl {S) [F Gain: Low |Trig: Fres Run

Sy Track: OF

Ref Lvi Ofiset 4.28 dB
Ref Level 20.00 dBm

A ]
#Video BW 300 kHz Span 30.00 MHz
Sweep 4.00 ms (30001 pts)

Inpul Z. 50 0 #Atten: 30 dB IPNG: Fast %Awg Type: Power |;RMS|: )
g. DC Com GCom Gate: Off \PwvgHold: 10/10
Freq Ref Inl {S) [F Gain: Low |Trig: Fres Run
Sag Track: OF
Ref Lvl Offset 4.28 dB Mkri 2.460 8 GHz

Ref Level 20.00 dBm -10.08 dBm
& _

Function Function Width Function Value

Mar 03, 2024
3:22:13 PM
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Report No.:

World Standardization Certification & Testing Group (Shenzhen) Co.,Ltd.

WSCT-A2LA-R&E240300009A-Wi-Fil

s

[=]-53

Certificate ¥5768.01

Tx. Spurious NVLT n20 2412MHz Ref

Inpat Z: 500
Com CCorr
Freq Ref Inl (S)

#Aften: 30 dB PNC: Fast
Gate: Off
IF Gain: Low

Sag Track: OFF

g Type: Power {Rmﬂ 7
|AvglHold: 100r100 |

|Trig: Fres Run M

Ref Lvi Offset 4.20 dB
Ref Level 20.00 dBm

i A e e
| M".nl\'x':')‘\f‘ﬁ;lkr'\-'\"l‘“‘i‘ﬁ“‘\“ﬂp e N \

Mkr1 2.418 286 GHz
-11.56 dBm

A
#Video BW 300 kHz

Inpat Z: 500
Com CCorr
Freq Ref Inl (S)

#Aften: 30 dB PNC: Fast
Gate: Off
IF Gain: Low

Sig Track: O

g Type: Powerl:RM{ )
|AwaiHold: 10/10
|Trig: Fres Run

g. DC

Ref Lvi Offset 4.20 dB
Ref Level 20.00 dBm

| start 30 MHz
[#tRes BW 100 kHz

| 5 Marker Tabla

Function Function Width

-47.12 dBm
-53.05 dBm

Mar 03, 2024
3:24:17 PM

3.2

= Page 89 of 109

Span 30.00 MHz
Sweep 4.00 ms (30001 pts)

Mkr1 24194 G
-13.41 dBm

Function Value

For Question
Please Contact with WSCT
www.wscl-Cert.com



World Standardization Certification & Testing Group (Shenzhen) Co.,Ltd.

EIAE:

Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil Certiicate #5768.01 ¢ or Guestion

Please Contact with WSCT
www.wscl-Cerl.com

Tx. Spurious NVLT n20 2437MHz Ref

Inpat Z: 500 #Atten: 30 dB ‘PNC: Fast g Type: Power {Rmﬂ 9
Com GCom Gate: Off \AwgHold: 1000100 g
Freq Ref Inl {S) [F Gain: Low |Trig: Fres Run

Sy Track: OF

M

R — Mkri 2.433 241 GHz
Ref Level 20.00 dBm 18 dBm

A ]
#Video BW 300 kHz Span 30.00 MHz
Sweep 4.00 ms (30001 pts)

W |

Inpat Z: 500 #Atten: 30 dB ‘PNC: Fast vy Type: Power l:RM{ )
g DG Com CCom Gate: Off \PwvgHold: 10/10
Freq Ref Inl {S) [F Gain: Low |Trig: Fres Run
Sag Track: OF

Ref Lvl Offset 4.22 dB Mkr1 2.4317 GHz

Ref Level 20.00 dBm -19.66 dBm
& _

| start 30 MHz
[#tRes BW 100 kHz

| 5 Marker Tabla

Function Function Width Function Value

Mar 03, 2024
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TX. Spurious NVLT n20 2462MHz Ref

Inpat Z: 500 #Atten: 30 dB ‘PNC: Fast g Type: Power {RM{ ]
Com GCom Gate: Off IHold: 1007100
Freq Ref Inl {S) [F Gain: Low |Trig: Fres Run

Sy Track: OF

Ref Lvl Offset 4.28 dB Mkr1 2.463 281 GHz
Ref Level 20.00 dBm 85 dBm

A ]
#Video BW 300 kHz Span 30.00 MHz
Sweep 4.00 ms (30001 pts)

LW

Inpat Z: 500 #atten: 30 dB PNC: Fast !#nvg Type: Power l:RMﬂ /)
Com CCom Gate: Off \AvalHald: 10110
Freq Ref Inl {S) IF Gain: Low (Tnig: Free Run

Sag Track: OF

Ref Lvi Ofiset 4.28 dB
Ref Level 20.00 dBm

| start 30 MHz
[#tRes BW 100 kHz

Function Function Width unction Value
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EIRWSLT |RE)
N
\\ v ‘ 3 J
\ % >/
\\ S //
N

NG W4 Page 91 of 109




td.

World Standardization Certification & Testing Group (Shenzhen) Co. L itaé—MRA

Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil

Certificate ¥5768.01
AT For Question

Please Contact with WSCT

Tx. Spurious NVLT n40 2422MHz Ref

Inpat Z: 500
Com CCorr
Freq Ref Inl (S)

#Atten: 30 dB ‘PNC: Fast g Type: Power {Rmﬂ 9
Gale: Dff |AvalHald: 100/100 N
[F Gain: Low |Trig: Fres Run

Sig Track OF |

o9

Ref Lvi Offset 4.20 dB

Ref Level 20.00 dBm

A
#Video BW 300 kHz

Inpat Z: 500
Com CCorr
Freq Ref Inl (S)

#Alten: 30 dB IPNC: Fast #Ava Type: Power (RM
Gale: Off |Avg|Hald: 10110
|F-Gain: Low {Trig: Fres Run

Sig Track OFF |

Ref Lvi Offset 4.20 dB
Ref Level 20.00 dBm

Function Function Width

Mar 03, 2024
3:20:06 PM
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For Question
Please Contact with WSCT
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Tx. Spurious NVLT n40 2437MHz Ref

Inpat Z: 500
Com CCorr
Freq Ref Inl (S)

#Aften: 30 dB PNC: Fast #%Ava Type: Power {Rmﬂ 2
Gale: Dff |AvalHald: 100/100 N
IF Gain: Low |Trig: Fres Run

S Track OF |

oo
Ref Lvi Offset 4.22 dB

Ref Level 20.00 dBm

|
""lH‘iW‘ﬂ\ﬁ%‘nﬁ’v}”\*ﬂk’-‘mfﬁ?ﬁfﬁ._

A
#Video BW 300 kHz

Inpat Z: 500
Com CCorr
Freq Ref Inl (S)

#Alten: 30 dB IPNC: Fast #Ava Type: Power (RM
Gale: Off |Avg|Hald: 10110
|F-Gain: Low {Trig: Fres Run

Sig Track OFF |

Ref Lvi Offset 4.22 dB
Ref Level 20.00 dBm

| start 30 MHz
[#tRes BW 100 kHz

Function Function Width

Mar 03, 2024
3:30:31 PM
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Please Contact with WSCT
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Tx. Spurious NVLT n40 2452MHz Ref

Inpat Z: 50 0 #htten: 30 dB PNC: Fast #%Ava Type: Power {Rmﬂ 2
Dc Com CCom Gate: Off 1Avg|Hald: 1007100
Freq Ref Inl {S) IF-Gain: Low {Trig: Fres Run
Sig Track OF |

M

Ref Lvl Offset 4.27 dB Mkr1 2.466 998 GHz

Ref Level 20.00 dBm

-,wr}m-'¢,gql.*f,\r_z.'wWﬂ,-"hm‘t‘-,ﬂ#;‘jﬁ:wﬁ*'i W
i | Il

A 1
#Video BW 300 kHz Span 60.00 MHz
0 ms (30001 pts)

Inpat Z: 50 0 #htten: 30 dB PNC: Fast #Ava Type: Power (RM
Con o Gale: OFF {AvalHald: 10110
Freq Ref Inli(S) |F-Gain: Low |Trig: Fres Run

Sig Track OFF |

Ref Lvl Offset 4.27 dB Mkr1 2.464 4 GHz

Ref Level 20.00 dBm -16.67 dBm
sl —_——

| start 30 MHz
[#tRes BW 100 kHz

Function Function Width Function Value

Mar 03, 2024
:32.02 PM
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Tx. Spurious NVLT ax20 2412MHz Ref

Inpat Z: 500
Com CCorr
Freq Ref Inl (S)

#Aften: 30 dB PNC: Fast
Gate: Off
[F Gain: Low

Sy Track: OF

4wy Type: Power (RMS

Ref Lvi Offset 4.20 dB
Ref Level 20.00 dBm

A
#Video BW 300 kHz

#Aften: 30 dB PNC: Fast
Gate: Off
[F Gain: Low

Sag Track: OF

Inpat Z: 500
Com CCorr
Freq Ref Inl (S)

vy Type: Power l:RMﬂ )
{AvalHald: 10110
[Trig: Fres Run

Ref Lvi Offset 4.20 dB
Ref Level 20.00 dBm

Start 30 MHz #Video BW 300 kHz

#tRes BW 100 kHz

Function Function Width

-45.49 dBm
-51.84 dBm

1 dBm
-52.86 dBm

Mar 03, 2024
3: 6 PM
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TX. Spurious NVLT ax20 2437MHz Ref

Inpat Z: 50 0 #htten: 30 dB PNC: Fast #Ava Type: Power (RMS
Com CCorr Gate: Off
Freq Ref Inl {S) [F Gain: Low

Sy Track: OF

Ref Lvl Offset 4.22 dE Mkr1 2.432_{}08 GHz
Ref Level 20.00 dBm -15.75 dBm

Span 30.00 MHz
Sweep 4.00 ms (30001 pts)

X

Inpat Z: 500 #atten: 30 dB PNC: Fast !#nvg Type: Power l:RMﬂ /)
Com CCom Gate: Off \AvalHald: 10110
Freq Ref Inl {S) IF Gain: Low (Tnig: Free Run

Sag Track: OF

Ref Lvi Ofiset 4.22 dB
Ref Level 20.00

| start 30 MHz
[#tRes BW 100 kHz

Function Function Width unction Value

-45.47 dBm

Mar 03, 2024
3:36:17 PM
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[5] %
For Question
Please Contact with WSCT
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Tx. Spurious NVLT ax20 2462MHz Ref

Inpat Z: 500
Com CCorr
Freq Ref Inl (S)

#Atten: 30 dB ‘PNC: Fast 4wy Type: Power (RM
Gale: Dff |AvalHald: 100/100
[F Gain: Low |Trig: Fres Run

Sig Track OF |

Ref Lvi Ofiset 4.28 dB
Ref Level 20.00 dBm

A
#Video BW 300 kHz

AR
,/ WL
/&
ARWSLT
N A
\\\\‘-

S A ?

Inpat Z: 500
Com CCorr
Freq Ref Inl (S)

#Aften: 30 dB PNC: Fast
Gate: Off
[F Gain: Low

Sig Track OFF |

#Ava Type: Power (RM
{AvalHald: 10110
|Trig: Fres Run

Ref Lvl Offset 4.28 dB
Rel' Level 20 00 dBm

#Video BW 300 kHz

Function Function Width

Mar 03, 2024
3:36:58 PM
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Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil

TX. Spurious NVLT ax40 2422MHz Ref

Inpat Z: 500 #Atten: 30 dB ‘PNC: Fast 4wy Type: Power (RM
Dc Com CCom Gate: Off 1Avg|Hald: 1007100
Freq Ref Inl {S) [F Gain: Low |Trig: Fres Run
Sig Track OF |

Ref Lvi Offset 4.20 dB
Ref Level 20.00 dBm

uwmimm&,.!muww
: Y

|

|
][

|

|

Span 60.00 MHz

A
#Video BW 300 kHz
0 ms (30001 pts)

Inpat Z: 50 0 #htten: 30 dB PNC: Fast #Ava Type: Power (RM
Con o Gale: OFF {AvalHald: 10110
Freq Ref Inli(S) |F-Gain: Low |Trig: Fres Run

Sig Track OFF |

Ref Lvi Offset 4.20 dB
Ref Level 20.00 dBm

e —!—-- =

| start 30 MHz
[#tRes BW 100 kHz

Function Function Width Function Value

Mar 03, 2024
3:38:28 PM
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www.wscl-Cerl.com

TX. Spurious NVLT ax40 2437MHz Ref

Inpat Z: 500 #Atten: 30 dB ‘PNC: Fast 4wy Type: Power (RM
oo Com GCom Gate: Off Ilavg;chld: 1000100
Freq Ref Inl {S) [F Gain: Low |Trig: Fres Run
Sig Track OF |
Mk 5 498 2
I Mkr1 2.428 260 GHz
Ref Level 20.00 dBm

A 1
#Video BW 300 kHz Span 60.00 MHz
0 ms (30001 pts)

Inpat Z: 50 0 #htten: 30 dB PNC: Fast #Ava Type: Power (RM
Con o Gale: OFF {AvalHald: 10110
Freq Ref Inli(S) |F-Gain: Low |Trig: Fres Run

Sig Track OFF |

Ref Lvi Offset 4.22 dB
Ref Level 20.00 dBm -10.
Rsrs N e e R

| start 30 MHz
[#tRes BW 100 kHz

Function Function Width Function Value

Mar 03, 2024
3:40:04 PM
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Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil Certiicate #5768.01 ¢ or Guestion

Please Contact with WSCT
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Tx. Spurious NVLT ax40 2452MHz Ref

Inpat Z: 500 #Atten: 30 dB ‘PNC: Fast 4wy Type: Power (RM
Dc Com CCom Gate: Off 1Avg|Hald: 1007100
Freq Ref Inl {S) [F Gain: Low |Trig: Fres Run
Sig Track OF |

Ref Lvl Offset 4.27 dB Mkr1 2.467 022 GHz
Ref Level 20.00 dBm -16.09 dBm

U M S T T S
{1l ' i

A 1
#Video BW 300 kHz Span 60.00 MHz
0 ms (30001 pts)

Inpat Z: 50 0 #htten: 30 dB PNC: Fast #Ava Type: Power (RM
Con o Gale: OFF {AvalHald: 10110
Freq Ref Inli(S) |F-Gain: Low |Trig: Fres Run

Sig Track OFF |

Ref Lvl Offset 4.27 dB Mkri 2.469 7 GHz
Ref Level 20.00 dBm -19.17 dBm
sl —

| start 30 MHz
[#tRes BW 100 kHz

Function Function Width Function Value

Mar 03, 2024
3:41:32 PM
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6.6. Radiated Spurious Emission Measurement

6.6.1. Test Specification

[ACCREDITED)

Certificate ¥5768.01

Please Contact with WSCT
www.wscl-Cert.com

Test Requirement:

FCC Partl5 C Section 15.209

Test Method:

ANSI| C63.10: 2014

Frequency Range:

9 kHz to 25 GHz

Measurement Distance:

3m

Antenna Polarization:

Horizontal & Vertical

Operation mode:

Transmitting mode with modulation

30MHz to 1GHz

Frequency Detector RBW VBW Remark
9kHz- 150kHz | Quasi-peak | 200Hz 1kHz Quasi-peak Value
150kHz- Quasi-peak 9kHz 30kHz | Quasi-peak Value
Receiver Setup: 30MHz
30MHz-1GHz | Quasi-peak | 100KHz | 300KHz | Quasi-peak Value
Above 1GHz Peak 1MHz 3MHz Peak Value
Peak 1MHz 10Hz Average Value
Erequenc Field Strength Measurement
q y (microvolts/meter) Distance (meters)
0.009-0.490 2400/F(KHz) 300
0.490-1.705 24000/F(KHz) 30
1.705-30 30 30
30-88 100 3
88-216 150 3
Limit: 216-960 200 3
Above 960 500 3
Field Strength Mea;urement
Frequency . Distance Detector
(microvolts/meter)
(meters)
500 3 Average
Above 1GHz 5000 3 Peak
For radiated emissions below 30MHz
Distance = 3m
Computer =
r—‘ TR
‘ ( \| Pre ~Amplifier
Test setup: = -y
C E —]
O'Smi—r |4,._.. Turn table
T : — Receiver
_

Page 101 of 109




World Standardization Certification & Testing Group (Shenzhen) Co.,Ltd. IlaC-MRA

" [ACCREDITED)

Report No.: WSCT-A2LA-R&E240300009A-Wi-Fil pertificate ¥5760.01  For Chugpstion

e e e R ORI WS T

VAVAVAVAVAVAVAV,Y PV el vacidateon

coaxial cable ©
(6m)

i 2 » ¥
08m .

¥ o ?
Receiver. ! Pre_amplifier:

Coaxial cable (1m}

coaxial cable °
(&m)

GRP

Recelvers T Pre-amplifiers l

Coaxial cable (Im}+

1. For the radiated emission test below 1GHz:
The EUT was placed on a turntable with 0.8 meter
above ground. The EUT was set 3 meters from the
interference receiving antenna, which was mounted
on the top of a variable height antenna tower. The
EUT was arranged to its worst case and then tune
the antenna tower (from 1 m to 4 m) and turntable
(from O degree to 360 degrees) to find the maximum
reading. A pre-amp and a high PASS filter are used
for the test in order to get better signal level.
For the radiated emission test above 1GHz:
Place the measurement antenna on a turntable with
1.5 meter above ground, which is away from each
area of the EUT determined to be a source of
emissions at the specified measurement distance,
while keeping the measurement antenna aimed at
the source of emissions at each frequency of
significant emissions, with polarization oriented for
maximum response. The measurement antenna
may have to be higher or lower than the EUT,
depending on the radiation pattern of the emission
and staying aimed at the emission source for
receiving the maximum signal. The final
measurement antenna elevation shall be that which

Test Procedure:

//’\\ maximizes the emissions. The measurement

/.*“*\ S\ antenna elevation for maximum emissions shall be

& % \ restricted to a range of heights of from1 mto4 m
(}.— Z44l \2) above the ground or reference ground plane.

o e, T /&
\f- &/ pevrm——

N\ O D> S { :
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For Question,

3. Corrected Reading: Antenna Factor + Cable Loss™#: {[oactuh Wect

vqwscl-Cerl.com

Read Level - Preamp Factor = Level

4. For measurement below 1GHz, If the emission level
of the EUT measured by the peak detector is 3 dB
lower than the applicable limit, the peak emission
level will be reported. Otherwise, the emission
measurement will be repeated using the quasi-peak
detector and reported.

5. Use the following spectrum analyzer settings:
(1) Span shall wide enough to fully capture the

emission being measured,;

(2) Set RBW=100 kHz for f <1 GHz; VBW =RBW;
Sweep = auto; Detector function = peak; Trace =
max hold;

(3) Set RBW = 1 MHz, VBW= 3MHz forf 1 GHz
for peak measurement.

For average measurement: VBW = 10 Hz, when

duty cycle is no less than 98 percent. VBW = 1/T,

when duty cycle is less than 98 percent where T is
the minimum transmission duration over which the
transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
Test results: PASS

Note 1:  The symbol of “--” in the table which means not application.

Note 2: For the test data above 1 GHz, According the ANSI C63.10-2013, where limits are specified for
both average and peak (or quasi-peak) detector functions, if the peak (or quasi-peak)
measured value complies with the average limit, it is unnecessary to perform an average
measurement.

Note 3: The low frequency, which started from 9 kHz to 30 MHz, was pre-scanned and the result which
was 20 dB lower than the limit line per 15.31(0) was not reported.

Note 4: The EUT is working in the Normal link mode below 1 GHz. All modes have been tested and
normal link mode is worst.
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Please Contact with WSCT
6.6.2. Test Data(worst) bl e
Please refer to following diagram for individual
Below 1GHz
Horizontal:
80.0 dBu¥{m
Limit: —_
Margin: —
| |
10 | :
S [ ¢
0.0
30.000 40 50 60 70 80 (MHz) 300 400 500 600 700 1000.000

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ ment  Limit  Over

MHz dBuV dB dBuV/m dBuV/m dB Detector
1 * 303173 39.04 -3.20 35.84 4000 416 QP
2 36.8953 33.77 -2.42 31.35 40.00 -865 QP
3 153.2004 27.45 -1.86 25.59 4350 -17.91 QP
4 206.3976 32.57 -6.04 26.53 4350 -16.97 QP
5
6

267.5455  39.08 -3.65 35.43 46.00 -10.57 QP
9421304  26.82 7.40 3422 4600 -11.78 QP
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80.0 dBuV{m
Limit: —
Margin: —
| |
40 | :
3 | WM
0o
30.000 40 50 60 70 80 (MHz) 300 400 500 600 700 1000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over

MHz dBuV dB dBuV/m dBuV/m dB Detector
1 * 304238  39.29 -3.20 36.09 4000 -391 QP
2 1  36.8953  35.66 -2.42 33.24 4000 -6.76 QP
3 125.4457 26.48 -3.36 23.12 4350 -20.38 QP
4 265.6757 34.63 -3.76 30.87 46.00 -15.13 QP
5
6

670.4893  27.83 4.70 3253 46.00 -1347 QP
035.56463  27.26 7.31 3457 46.00 -11.43 QP

Notel:

Freq. = Emission frequency in MHz

Reading level (dBuV) = Receiver reading

Corr. Factor (dB) = Antenna factor + Cable loss - Amplifier factor.
Measurement (dBuV) = Reading level (dBuV) + Corr. Factor (dB)
Limit (dBuV) = Limit stated in standard

Margin (dB) = Measurement (dBuV) — Limits (dBuV)
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Above 1GHz

Note 1: The marked spikes near 2400 MHz with circle should be ignored because they are Fundaménta

signal.
Note 2: The spurious above 18G is noise only, do not show on the report.
Note 3: Report and only recorded the worst-case scenario 802.11b.
1 GHz to 18 GHz, ANT H 802.11b Low Channel

Horizontal:

' Paak AV aP PK Limifl1 Lirmitd Tracet

} | . ) . reer— e | =
b
¥

g . -
Y.
= t
t
Fraq{GHz]
Vertical :

' Paak AV aP PK Limifl1 Lirmitd Tracet

} | . ) ) ™ reer— e | =
b
¥

R —
o L
- t
t
Fraq{GHz]
& Tocs
'.’.\\\U“: 77155)’/‘
— ~ @
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1 GHz to 18 GHz, ANT H 802.11b Middle Channel
Horizontal:
W Pask AV ap PK — e 1] Lirmit2 Tracet Traced |
L ! . . | T — . i " ! | e " I L | i

Lewvel[dB{uV)]
=

0
" R . " L . " A L o . o B s T L “5t et ] . 7] ]
Fraq(GHz]
Vertical :
W Pask AV ap PK — e 1] Lirmit2 Tracet Traced |

" . i . - " - ot —— - I e et j §
4

i .

Lewvel[dB{uV)]

" . . " I — i L " oot - J. Li ! ik i

Fraq(GHz]

SR MAENES NADDBullding A-8 Baoshi Scionce'§ Technolpgy Park, Baoshi Road, Bag'an Distriel, Shenzhen, Guangdong, China
TEL:86755.26900192 26992300 FAXSS- 75586376605 E-mail; Fengding Wang@wsct-cart.com  Hip:www. wecl-corl com
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1 GHz to 18 GHz, ANT H 802.11b High Channel

Horizontal:

¥ Paak AN ae PH L1 Limitd Tracet Tracad
} v i i ¥ - " Pubbmr— — - i fr e rm re |

Level[dBuVi]
E

Fraq(GHz]

Vertical :

¥ Paak AN ae PH L1 Limitd Tracet Tracad
ri— Fer——— =

Level[dBuVi]
1

Fraq(GHz]

Note:
1. All emissions not reported were more than 20dB below the specified limit or in the noise floor.

2. Emission Level= Reading Level+ Probe Factor +Cable Loss.
3. Data of measurement within this frequency range shown “--”in the table above means the reading of
emissions are attenuated more than 20dB below the permissible limits or the field strength is too small to

be measured.

Toch
Uy

(9]
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7. Test Setup Photographs

Please refer to Annex "Set Up Photos-15C" for test setup photos

s END OF REPORT**#4%
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